SPORTON LAB.

FCC RF Test Report Report No. : FG471506C

LTE Band 41

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz Reflevel 26.00 dom  Offset 6.00 dé & RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
™1[1] 16.64 dBm) mi[1] 15.77 dBm)
20 dBm ~ 2.5959570 GHz| 20 dem ¥ 2.5908220 GHz|
Fi At T AR 26.00 dB P i S _,‘,m«,«"/k,\ 26.00 dB
10 dBm 7 Bw \ 9.630000000 MHz 10 dBm Bw \ 9.790000000 MHZ]
/ Q factor | 269.6| Q factor '\ 26:4.6|
od + 0di 4 }
Th T {
4 f ¥ 0 ¢l i IS
| / \
I \ Pl {
20 d { t -20 5
J \ / \
7~ — -30 ]
AT SV Ve i e ad
-50 -50
60 df -0 d
70 -70
OF 2.590 GHz 1001 pts Span 20.0 MHz CF 2.590 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.595057 GH2 16.64 dBm ndB down 9.63 MHz M1 1 2.590822 GH2 15.77 dBm ndB down 9.79 MHz
T 1 2.586165 GHz -9.26 dBm nd@ 26.00 d& 1 1 2.588025 GHz -10.43 dam nd@ 26.00 d&
T2 1 2.597815 GH2 -9.19 dBm Q factor 269.6 T2 1 2.597B15 GHZ -10.68 dam Q factor 264.6
L ) ] [ ) e

L )i J

LTE Band 41

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum o Spectrum o
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz Reflevel 26.00 dom  Offset 6.00 dé & RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
mi[1] 15.60 dBm) mi[1] 14.62 dBm)
20 dBm 1 2.5884750 GHz| 20 dem F‘ 2.5874560 GHz|
AV Wowree SRR, e 26.00 dB| A A A | e e IR A 26.00 db|
10 dam B \ 14.386000000 MHZ 10 dam: 7 o B T 14.386000000 MHZ
Q factor ﬁ 179.9) / Q factor | 179.9)
od 7 0o f 3
T .
-0 d ‘L 10 d - k
/ \ / |
-20 d - \ -20 df f“
- [ | \
30 dBm— - - T e A a
i AV SV P b Wi 1‘,_/-J RVa U S A e,
40 di -40 df e
-50 -50
-60 o -e0d
70 -70
OF 2.590 GHz 1001 pts Span 30.0 MHz CF 2.590 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.588475 GH2 15.69 dBm ndB down 14,386 MHz M1 1 2.587456 GHz 14.62 d8m ndB down 14,386 MHz
T 1 2.585777 GHz -0.99 dam nd2 26.00 d& 1 1 2.585867 GHz -11.48 dam nd2 26.00 d&
T2 1 2.600163 GHz -10.88 dBm Q factor 179.9 T2 1 2.600253 GHz -11.68 dBm Q factor 179.9
L ) J - L )i J -

LTE Band 41

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz Reflevel 26.00 dom  Offset 6.00 dé & RBW 300 kHz
o At 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
mi[1] 13.48 dBm) mi[1] 12.80 dBm)
20 dBm T 2.5008820 GHz| 20 daém = 2.5924410 GHz|
o L P, (N . - " 26.00 db| . X pdB, N 26.00 db|
10 dBm i T B W 19.021000000 MHZ| 10 dBm 7 =y i T M Y 19.101000000 MHz
Q factor | 136.2| Q factor '\ 135.7|
LEl J' I 0 J' I
T 1z T i
-tod - 2 -10 o T =
] T i |
-20d f.’ ; -20d f \.
o / | - / o
ka |V A RO d 7 LI \Ea T T A Lt
L s LA VLI SR e
-40 df -40 di
-50 -50
-60 o -e0d
70 -70
OF 2.590 GHz 1001 pts Span 40.0 MHz CF 2.590 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 2500862 GHz 13.48 dBm ndé down 19,021 MHz M1 1 2.502441 GHz 12.60 dém ndé down 19,101 MHz
T 1 2.58341 GHz -12.22 dam e 26.00 d8 T 1 2.58345 GHz -12,93 dam e 26.00 d8
T2 1 2.602431 GHz -12.67 dBm Q factor 136.2 T2 1 2.60255 GHz -13.12 dam Q factor 135.7
L J ( ]l J )

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number

1 A90 of A165




s=amranas. FCC RF Test Report Report No. : FG471506C

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 5MHz

Mod. QPSK 16QAM
Middle CH 4.50

4.50

BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.05

9.09

BW 15MHz

Mod. QPSK 16QAM
Middle CH 13.40

13.46

BW 20MHz

Mod. QPSK 16QAM
Middle CH 17.90

17.94

G G
26.00 dem  Offset 6.00 dB & RBW 100 kHz 26.00 dém  Offset 6.00 dB @ RBW 100 khz
30dE SWT 10 ps @ VBW 300kHz  Mode Auto FFT 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
nt 100/100 SGL Count 100/100
[0 35k Max
GLE GLE
20 dem—} - i . 20 dem—J i) .
i [ AT ,u.w.w_,n--‘,,;’-_r X 'FL-’!"\..,‘\'V'”:-.\ +.4955 1o i o PO T . T 44055
| | I |
0dem 0 dem .
/ \ J |
{ \ / |
-0 -10
/
20d 20 d "
) Y
-30 30 =
2 = T
AN ~ / fa% AN o
40 d - 40 —
-50 50
60 df -0 d
70 70
OF 2.590 GHz 1001 pts Span 10.0 MHz CF 2.590 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | Y-value | Function | Function Result |
M1 T 2.50326 GHz 15.16 dsm M1 14.37 dsm
T 1 2.5007522 GHz 10.74 dBm Occ Bw 4.495504496 MHz 1 1 9.23 dam Occ Bw 4.495504496 MHz
T2 1 25952476 GHz 10.52 dBm T2 1 8.41 dam
] GINNIn ve (I ve

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number : A91 of A165



s=amranas. FCC RF Test Report Report No. : FG471506C

LTE Band 41
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz Reflevel 26.00 dom  Offset 6.00 dé & RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
M1 ETEN] 17.60 dBm] [RELEN] 16.27 dBm|
20 dBm - X - N 2.5016010 GHz| 20 dem ¢ 2.5046980 GHz|
i e il e’ MR- LA 9.050949051 MHz| [ N, S 9.090909091 MHz|
10 dam 7 g 10 dam - —
/ /
0d i 0d J \
i t 1\
J ! \
1o d 7 Y -10di £ 1
\ / \
20d f \\ 20 d ," ‘\
/
/ e
30, gamoy L - 2 ; A . B
g oo N N
40 df -40 di
-50 -50
-60 o -e0d
70 -70
OF 2.590 GHz 1001 pts Span 20.0 MHz CF 2.590 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.591601 GHz 17.60 dBm M1 1 2.594608 GH2 16.27 dBm
T 1 2.5684845 GHz 11.38 dBm Occ Bw 2.050949051 MHz 1 1 2.5684246 GHz 9.38 dam Occ Bw 2.090909091 MHz
T2 1 2.5075355 GHz 10.53 dam T2 1 2.5975155 GHz 10.25 dam

L )i J L )i J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Ref Level 26.00 dom  Offset 6.00 db @ RBW 300 kHZ Ref Level 26.00 dom  Offset 6.00 0B @ RBW 300 kHz
o Att nde SWT 12.6ps @ VBW 1MHZ  Mode Auto FFT o Att ndE SWT 1ZGps @ VBW 1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 17k Max
ETEN] 14.93 dBm] ETEN] 14.06 dBm]
20 dem i 2.5064470 GHa] 20 dom FT ) 2.5049480 GHa]
[ LN S Y L 13.396603997 MHZ] A A A A L 13.456543457 MHz]
10 dem et y 10 dam L S o VRIGRY,
7 \ / |
o di f 0de +
| ' ‘
\
-tod - 10 df | !
I | ! [
-20 d [ 4 -20 i 4 |
A i / |
ey = L. 30 Ot
ACAV AYER ] Vo ST e SVl el I VA TaNp]
-40 d -40 d Y A TN
-50 -50
-£0d -60 df
70 L
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.506447 GH2 14.93 dBm M1 1 2.50404E GH2z 14.06 dBm
TL 1 2.5863167 GHz 9.81 dam Oce Bw 13.306602397 MHz 1 1 2.5863167 GHz 8.50 dam Oce Bw 13 456543457 Mz
T2 1 2.5997133 GHz 10.50 dBm T2 1 2.5997732 GHz 10.07 dBm

L ) J L ) J

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Ref Level 26.00 dam  Offset 6.00 d& & RBW 300 kHz Ref Level 26.00 dém  Offset 6.00 d@ & RBW 300 kHz
j= Att 30dE SWT 18.9ps @ VBW 1MHz m™ode auto FFT po Att 30dE SWT 189ps @ VBW 1MHz m™ode auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
mi[1] 13.90 dBm) mi[1] 13.06 dBm)
20 dBm ™Y 2.5886040 GHz| 20 dém 1 2.5064770 GHz|
r ¥ .
) A occ Bw 2 17.902097902 MHz| Ce, By T2 17.942057942 MHz|
10 dBm N e A o, DEEBV L‘ 10dem it Reoby E
L Pt | Lt
od + 0 J T
\ \
-10 di 7 T -10 de - t
\
20d ,f 1N < -20d |
T — L \
ARt =30 dBm M vt
LAY AR VAL © ¥y
-40 df -40 di
-50 -50
-60 df -0 di
=70 =70
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
M1 i 2.588604 GHz 13.99 dém M1 i 2.506477 GHz 13.06 dBm
T1 1 2.584009 GH2 9.63 dam 0ce Bw 17.902097902 MHz T1 1 2.584009 GHZ 9.59 dam 0ce Bw 17.942057942 MHz
T2 1 2.6019111 GHz 7.95 dBm T2 1 2.601951 GHz 9.93 dém

L ) J -

- L ) J

Sporton International Inc.(Kunshan) Page Number 1 A92 of A165
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G



SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum I:Iv:l:l Spectrum I:Ié?
Ref Level 28.22 dBm  Offset 5.22 dB Mode Auto Sweep Ref Level 28.22 dBm  Offset 8.22 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 avgPwr
Limit §heck PAES | SPURIRIE CHBEKABS_ PAES
20 dbive—bruprious Line ans pAkS 20 dBime— n..mF o ine—ans]
10 dBm ﬂ 10 dBm r [
0 der \ 0 dem }
10 dem \ -10 dBrm |
A Ho | \ -20 dBm—j I
SPURIOUS_LINE_ARS_ |
-30 dBm——t
-30 dém 4
-40 dem
sod PP . "
it -50 derm
=l - Hblul
-60 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J| |5 urious Emissions
Spurious Emissions ‘ | | [ bs | =
. Range Low Range Up RBW Frequency Power Abs ALimit
__Rangelow | Rangeup | RBW |  Frequency | Powerahs |  Auimit | 2,685 GHz 2,690 GHz 100,000 KRz 2.68067 GHz 20,59 dém -9.41 0B
2.475 Ghz 2.490 GHz 1.000 MHz 2.40033 GHz ~35.58 dem -10.58 dB .690 GHz 651 GHz 100.000 kHz 2.60001 GHz 14 55 dam TaEEdB
2.490 GHz 2.495 GHz 1.000 MHz 249497 GHz -20.48 dBm -7.48 dB 2.601 GHz 2,695 GHz 1.000 MHz 2.60101 GHz -17.77 dBm -7.77.dB
2435 GHz 2.496 GHz 50.000 kkz 249600 GHz -18.31 dBm -5.31dB 2.695 GHz 2.696 GHz 1.000 MHz 2.69511 GHz -33,43 dém -20.43 dB
2.496 GHz 2.501 GHz 100,000 kHz 2.49636 GHz 20.56 dem -9.44 dB 2 696 GHz 5715 GHz 1000 MHz 2 60625 GHe —37'59 dBm ~15.65 db
]—r 1 ™ n )
L JL J
Date: 20.JUL.2024 00:26:02 Sater 0. 24 o0idliie
Spectrum == | spectrum
Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Sweep Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Swesp
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
Limit ¢ PASS | SPURIGHG OHBIEK RS _ PAES
20 dbir INE_ABS naks 20 deimve—bronsele e ane nabs
10 dBm 10 deém
0 der dBm
-10 dem II ! -10 dBm l |
o0 Ho | | -20 derm i
SPURIOUS_LINE_ARS_ | ’
30 dem -30 dBm— ‘\\
-40 dBm y
=40 derm i ST
ul .M o o] i,
E
60 derm
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J| Ispurious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit
| _Ranga Low Range Up | RBW | Eraquancy |__Ppowerabs | atimit | 2,685 GHz 2,690 GHz 100,000 kHz 2.68560 GHz 6,48 dBm -23.52 dB
2,475 GHz 2,490 GHz 1,000 MHz 249044 GHz -33.41 dbm -8.41 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -26.07 dBm -16.07 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49476 GHz ~26.35 dBm -13.35 dB 2,691 GHz 2,695 GHz 1.000 MHz 2.69106 GHz -23.20 dBm -13.20 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49599 GHz -31.09 dBm -18.09 dB 5.695 GHz 5696 GHz 1.000 MHz 5 60508 GHz 57 34 dbm 143408
2.496 GHz 2.501 GHz 100,000 kHz 2.49674 GHz 6.43 dBm -23.57 dB 2 696 GHz 5715 GHz 1000 MHz 5 50803 CH- 5566 dBm 396 db
Y — —
i) - k ) ] TN %
Date: 20.J UL.202

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number

1 A93 of A165




SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 5.22 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 28.22 dBm

Offset 8,22 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢theck PASS | SPURIGHE CHBIEKARS
20 dbine—$RURIOUS | INE ABS pAKS 20 dBine— n..mF ot ine—ans|
10 dBém ﬂ 10 dBm | l
0 der ‘ 0 dém }‘ ‘
10 dBm \ -10 dem: / |
e [ | |
SPURIOUS_LINE_ARS_ |
-30 dBm—
-30 dBm
-40 dBm
e b , -
" el it bk -50 dem
gt
-60 dBm
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stap 2.501 GHz || IS5 irious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
| __Range Low RangeUp__| RBW | Fraguancy Power Abs | Alimit | 2,685 GHz 2,690 GHz 100,000 kHz 2.68065 GHz 19,57 dBm -10.43 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49036 GHz -33.84 dBm 2,690 GHz 2,691 GHz 100,000 kHz 2.69001 GHz -15.91 dBm -5.91dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49486 GHz -20.69 dBm 2,691 GHz 2,695 GHz 1.000 MHz 2.69108 GHz -18.58 dBm -8.58 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49555 GHz -19.02 dBm 2,695 GHz 2,696 GHz 1.000 MHz 2.69500 GHz -33.32 dBm -20.32 dB
2,496 GHz 2.501 GHz 100.000 kHz 2,49633 GHz 19.35 dBm -10.65 dB 5.606 GHz 5715 GHz 1,000 MHz 5 Fa614 GHz Z38.12 dEm 1312 dB
\ ~
)
i ( | ] -

Date
Spectrum @l [ Spectrum
Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Sweep Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS | SPURIAHS (HBEKABS_ PAES
20 dbine—$RURIOUS | INe ABS RAKS 20 dpime—bronrielistine—ane ke
10 dém
0 dBr f 1
f I{| (P \
10 dBm. | 10 dBm i |
| \
a0 Ha | | -20 dBm T
SPURIOUS_LINE_ARS_ | {
-30 dém M -30 dBm—j
40 dem—
-40 dam .
il sk T Ss0d W‘“‘WH b udmiinliniy "
Sl
50 dem
-0 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J| Ispurious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit
__Rongelow | Rangeup | RBW | Eraquancy Power Abs_| atimit__| 2,685 GHz 2,690 GHz 100,000 kHz 2.68554 GHz 5,68 dBm -24.32 dB
2,475 GHz 2,490 GHz 1,000 MHz 2.49033 GHz -36.42 dBm -11.42 dB 2.690 GHz 2.691 GHz 100.000 kHz 2.69002 GHz -27.48 dBm -17.48 dB
2,450 GHz 2.495 GHz 1.000 MHz 249484 GHz -26.02 dBm -13.02 dB 2,601 GHz 2,695 GHz 1.000 MHz 2.60102 GHz -24,65 dém -14.65 dB
2,495 GHz 2,496 GHz 50.000 kHz 2,49500 GHz -30.28 dBm -17.28 dB 2.695 GHz 2,696 GHz 1.000 MHz 5.60514 GHZ 30.18 dBm Ti7.18 B
2,498 GHz 2,501 GHz 100,000 kHz 2,49651 GHz 5.2 dBm -24.72 dB 5 606 GH= 5715 cHe 1 000 MH2 2 60625 GHe 34 .25 dBm XL PT)
- _— -
1 e I ] (]

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number 1 A94 of A165



SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 5.22 dB Mode Auto Sweep

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8,22 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit dheck PAES _SPURIRHE GHBEKABS_
20 dbine—$RURIOUS | INe ABS pAKS 20 dBim """'ﬁ S INE—ABES
10 dBm lnl‘ 10 dBém ( ‘
0 der | 0 dem J ’
10 dem L -10 dém / |
o [ \ |
SPURIOUS_LINE_ABS_ |
-30 dBm—j
-30 dém
-40 dBm ‘ I n A
V\ ekl PR T
Ll -50 dBm
-60 dBm:
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.501 GHz }||spurious Emissions.
Spurious Emissions _ Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Fregquency | Ppowerabs | Alimit___| 2,685 GHz 2,690 GHz 100,000 kHz 2.68066 GHz 18.59 dem -11.41 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.48099 GHz -38.20 dBm -13.20 dB 2.690 GHz 2,691 GHz 100.000 kHz 2.69000 GHz -16.44 dBm -6.44 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49481 Ghz -25.57 dBm -12.57 dB 2,691 GHz 2,655 GHz 1.000 MHz 2.69114 GHz -24.89 dBm -14.89 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49598 GHz -20.83 dBm -7.83 dB 2,605 GHz 2,696 GHz 1.000 MHz 2.69504 GHz ~-37.44 dém -24.44 dB
2,496 GHz 2.501 GHz 100.000 kHz 2.49632 GHz 18.40 dBm -11.60 dB 2,696 GHz 2 715 GHz 1,000 MHz 2.60642 GHz -30,86 dBm -14.86 dB
T ~
)
Il ( ) J ]
20.JUL.2024  00:2 Date: 20.JUL.2024 00:43:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N =
Spectrum Spectrum
Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Sweep Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Swesp
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES | SPURIAHS (HBEKABS_ PAkS
20 dbive—bruprious Line ans paks 20 deire—bruntolistine—ans RARS
10 dBm 10 dBm
0 der
-10 dBm |
o [ !
SPURIOUS_LINE_ARS_ |
-30 dBm
-40 dBm
A VRTTIRTIEN i
i il o i LA 50 dem
=t
-60 dem
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz || |5 trious Emissions
Spurious Emissions . Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | wpowerabs |  avimit | 2,685 GHz 2,690 GHz 100,000 kHz 2.68579 GHz 4,20 dBm 25,20 dB
2,475 GHz 2.490 GHz 1,000 MHz 2,49045 GHz -37.92 dBm -12.92 dB 2,690 GHz 2,691 GHz 100,000 kHz 2.69001 GHz -25.68 dBm -15.68 db
2.490 GHz 2.495 GHz 1.000 MHz 2.49480 GHz -29.70 dBm -16.70 dB 2.691 GHz 2,695 GHz 1.000 MHz 2.69102 GHz -22,29 dBm -12.29 dB
2,495 GHz 2.496 GHz 50.000 kHz 2,49559 GHz -33.65 dBm -20.65 dB 2.605 GHz 2,696 GHz 1.000 MHz 2.69502 GHz 229,57 dBm C16.57 dB
2,496 GHz 2.501 GHz 100.000 kHz 249680 GHz 4.27 dBm -25.73 dB 5.606 GHz 5715 GHz 1,000 MHz 5 FaB2E GHz 233,93 dem 503 dB
]—' 1 WG n )
L JL J
Date: 20.J UL.2024 00:31:40 Date: 20 00:48:59

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number 1 A95 of A165



SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum I:Iv:l:l Spectrum I:Ié?
Ref Level 28.22 dBm  Offset 5.22 dB Mode Auto Sweep Ref Level 28.22 dBm  Offset 8.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 avgPwr
Limit ¢heck PABS _SPURIRIE CHBEKABS_
20 dbive—bruprious Line ans pAks 20 deime—brunsolis_biveape
10 dBm f 10 dBm ,
-10 dem \ -10 dBrm j |
» | \ |
SPURIOUS_LINE_ABS_ |
-30 dBm—
-30 dém
-40 dem
" -50 dém i
=sotem
-60 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2,501 6Hz )| |5 ions Emissions
Spurious Emissions ‘ | | | bs | "
. Range Low Range Up RBW Frequency Power Abs ALimit
__Rangelow | Rangeup | RBW |  Frequency | Powerahs |  Avimit | 2,685 GHz 2,690 GHz 100,000 KRz 2.68965 Griz 15,34 dém ~14.16 dB
2.475 Ghz 2.490 GHz 1.000 MHz 2.40019 GHz ~36.50 dem ~11.50 dB 2.690 GHz 651 GHz 100.000 kHz 2.60001 GHz 18,53 dBm XY
2.490 GHz 2.495 GHz 1.000 MHz 2.49484 GHz -21.40 dém -8.40 dB 2,601 GHz 2,695 GHz 1.000 MHz 2.60121 GHz -12,26 dém -0.25 dB
2435 GHz 2.496 GHz 50.000 kHz 2.49549 GHz -22.29 dBm -9.25 db 2,695 GHz 2,696 GHz 1,000 MHz 2.69505 GHz -33,26 dém -20.26 dB
2.496 GHz 2.501 GHz 100,000 kHz 2.49635 GHz 15.58 dBm -14.42 dB 5 606 CHz 5715 GHz 1000 MHz > 60524 GHz 237,66 dBm o6t b
Y ~
)
I ( N ) .
20.JUL.2024 00: Date: 20.JUL.2024 00:45:12
. o
Spectrum Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8.22 dB

Mode Auto Sweep

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8,22 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES | SPURIAHS (HBEKABS_ PAkS
20 dbive—bruprious Line ans pAKS 20 deire—bruntolistine—ans RARS
10 dBm 10 dBm
0 der [ \ T
-10 dém T (
| |
v | 1 |
SPURIOUS_LINE_ARS_ | J \
30 dom -30 dem:
40 dBm—{
-40 dBm
) ‘ . Lo 50 dBm bbbl ibdthod bl it Riadikbindh sl dotds N
SO
-60 dem
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz || |5 trious Emissions
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | powerabs |  avimit | 2,685 GHz 2,690 GHz 100,000 kHz 2.68555 GHz 2.55 dBm 27,45 dB
2,475 GHz 2.490 GHz 1,000 MHz 2,49042 GHz -35.08 dBm -10.08 dB 2,690 GHz 2,691 GHz 100,000 kHz 2.69001 GHz -32.42 dBm -22.42 db
2.490 GHz 2.495 GHz 1.000 MHz 2.49478 GHz -21.08 dBm -6.08 dB 2.691 GHz 2,695 GHz 1.000 MHz 2.69117 GHz -28,12 dBm -18.12 dB
2,495 GHz 2.496 GHz 50.000 kHz 2,49596 GHz -28.66 dBm -16.66 dB 2.605 GHz 2,696 GHz 1.000 MHz 2.69510 GHz ~34.40 dBm ~21.40 dB
2,496 GHz 2.501 GHz 100.000 kHz 2,50047 GHz 2,44 dBm -27.56 dB 5.606 GHz 5715 GHz 1,000 MHz 2 F9610 GHz 38,23 dem 1323 0B
]—, 1 WG n )
L JL J
Date: 20.J UL.2024 00:32:36 Date: 20 00:

Sporton International Inc.(Kunshan)

TEL : +86-5

12-57900158

FCC ID : 2AFZZRA29G

Page Number

1 A96 of A165




SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

]" 1

J

Spectrum I:Iv:l:l Spectrum
Ref Level 28.22 dBm  Offset 6,22 dB Mode Auto Sweep Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit ¢theck PASS | SPURIGHE CHBIEKARS
20 dbit pURIOUS JINE ARS paks 20 diime—$RURIOUSLINE ﬂ,r_
10 dBm “ 10 dBm H
0 dBr ! 0 dam } l
10 dem } -10 dBm I T |
I |
SPURIOUS_LINE_ARS_ \
-30 dBm
-30 dBm
o {
W 50 dmn. TTTTTS TR e e
-50 dBm
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.506 GHz || (5 irous Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit | 2,680 GHz 2,690 GHz 100,000 KRz 2.68942 GHz 20,29 dém -a.71 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49040 GHz -31.93 dBm 2,690 GHz 2,691 GHz 200.000 kHz 2.69001 GHz -14.45 dBm -4.45 db
2.490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -21.75 dém 2,691 GHz 2,695 GHz 1.000 MHz 2.69109 GHz -21.52 dém -11.52 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49555 GHz -20.15 dBm 2,695 GHz 2,700 GHz 1.000 MHz 2.69518 GHz -31.46 dBm -18.46 dB
2.496 GHz 2.506 GHz 100,000 kHz 2.49650 GHz 20.70 dBm -9.30 dB 5.700 GHz 5715 oHz 1,000 MH= 270053 GH= 40 78 dBm 1578 B

Date
Spectrum =l Spectrum
Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Sweep Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Swesp
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIAHS (HBEKABS_ PAES
20 dbine—$RURIOUS | INE ABS pAKS 20 dBie—bRruRIEUS—INE—ARE] RARS
10 dBm 10 dBm
- \
0 der ] dBm
I 1| ingss |
-10 dBm \ T |
| 1 |
SPURIOUS_LINE_ARS_ j
30 dom 30 dBm "“"‘N\
oA -40 dBm i
-40 dem o I gl Ly L s
—— 50 dBm
-60 dem
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz || |5 irious Emissions
Spurious Emissions . Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | powerabs |  avimit | 2,680 GHz 2,690 GHz 100,000 kFz 2.68326 GHz 4.13 dBm 25.87 dB
2,475 GHz 2.490 GHz 1,000 MHz 2,49043 GHz -29.87 dBm -4.87 dB 2,690 GHz 2,691 GHz 200.000 kHz 2.69004 GHz -20.81 dBm -10.81 db
2.490 GHz 2.495 GHz 1.000 MHz 2.49468 GHz -24.45 dBm -11.45 dB 2.691 GHz 2,695 GHz 1.000 MHz 2.69177 GHz -22,34 dBm -12.34 dB
2,495 GHz 2.496 GHz 100.000 kHz 2,49595 GHz -30.64 dBm -17.64 dB 2.605 GHz 2,700 GHz 1.000 MHz 2.69511 GHz ~57.07 dBm C14.07 dB
2,496 GHz 2.506 GHz 100.000 kHz 2,50046 GHz 3.70 dBm -26.30 dB 2,700 GHz 5715 GHz 1,000 MHz 270035 GHz 58,36 dEm 2386 dB
- —_— -—r y
I - ( )| ] -
Date: 20.J UL.202 01:1B:36

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number

1 A97 of A165




SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum I:Iv:l:l Spectrum
Ref Level 28.22 dBm  Offset £.22 d2 Mode Auto Swesp Ref Level 28.22 dBm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgpwr
Limit ¢theck PASS | SPURIGHE CHBEKABS_
20 dbins_kruRIoUS L inve_aps pabs 20 dbine —pRURIGUS INE— ﬁ;‘_
10 dBrn 10 dém {I
0 dBr J 0 dem J ‘l
-10 dem J -10 dBm i . ‘
I |
SPURIOUS_LINE ABS_
-30 dBm
-30 dBm
w0 'n‘ f
b kil [| 4R
ST
-50 dBm
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 CHz
Start 2.475 GHz 8004 pts Stop 2,506 6Hz | |[5 i cus emissians
Spurious Emissions | | | bs | -
. Range Low Range Up RBW Frequency Power Abs ALimit
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit | 2,680 Ghz 2,690 GHz 100,000 kHz 2.68940 GHz 20,18 dbm 2.8 d&
2,475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -31.75 dBm 2,650 GHz 2,651 GHz 200,000 kHz 2.69005 GHz -15.27 dBm -5.27 dB.
2.490 GHz 2.495 GHz 1.000 MHz 2.49495 GHz -21.09 dém 2,691 GHz 2,605 GHz 1.000 MHz 2.60109 GHz -21.26 dBm -11.26 dB
2.495 GHz 2:496 GHz 100.000 kHz 2.49558 GHz -19.40 dBm 2,695 GHz 2.700 GHz 1.000 MHz 2.69551 GHz -31.51 dBm -18.51 dB
2,498 GHz 2,506 GHz 100,000 kHz 2,49560 GHz 19.86 dBm -10.14 dB > 700 GHz 5,715 GH= 1000 MHz 5 70087 CHe ~43.13 dBm 1513 db
T —
1
I [ ) ) -
Date 01:
Spectrum == | spectrum
Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Sweep Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvaPwr
Limit ¢heck PABS | SPURIGHG OHBIEK RS _ PABS
20 dbins_bruRIOUS Live ABs PAKS 20 dime—broRseus— e AR ke
10 dem 10 deém
0 der ( = l
-10 dem l 0 dBm l - |
2 g } I 20 dem
SPURIOUS_LINE_ARS_
30 dom 30 dém
40 dBm it ~40 dém ~"""‘*w
- 50 dam a1 VISP A
e
50 dem
-0 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.506 GHz || [ irious Emissions
Spurious Emissions . Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
__Rongelow | Rangeup | RBW | Frequency | Powerabs atimit__| 2,680 GHz 2,690 GHz 100,000 KRz 2 pa4ds Gz 3.14 dém ~26.86 0B
2,475 GHz 2.490 GHz 1,000 MHz 2,48019 GHz -30.95 dBm -5.95 d& 2,650 GHz 2,651 GHz 200,000 kHz 2.69003 GHz -23.46 dBm -13.46 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49463 GHz ~23.43 dBm -10.43 dB 2,691 GHz 2,695 GHz 1.000 MHz 2.69148 GHz -22.57 dém -12.57 dB
2,495 GHz 2,496 GHz 100,000 kHz 2,49595 GHz -26.16 dBm -13.16 dB 2.695 GHz 2.700 GHz 1.000 MHz 5.60548 GHz 57,26 dBm T14.96 B
2,498 GHz 2,506 GHz 100,000 kHz 2,50274 GHz 2,62 dBm -27.33 dB 5,700 GH= 5715 cHe 1 000 MH2 270074 GHe 34 64 dBm o 64 dB
- _—
il )
Il - ( ) ] w
Date: 20.J UL.202 01:1%:52 20. 01:23:00

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number : A98 of A165



SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum == | spectrum =
Ref Level 28.22 dBm  Offset 6,22 dB Mode Auto Sweep Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢theck PASS | SPURIGHE CHBIEKARS
20 dbine—$RURIOUS | INe ABS pASS 20 dBine—FRURIGUS—LINE ﬁv'_
10 dBm | 10 dBm H
0 dBr [ 0 dam ; I
10 dem J -10 dBm l \ T |
- A . |
SPURIOUS_LINE_ARS_ J' \
-30 dBm:
-30 dém
-40 dBm A ﬂ n
N ) " VII A b
e
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz Spuriuus Emissions
Spurious Emissions | | | | b | imi
o Range Low Range Up REBW Frequency Power Abs ALimit
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,680 GHz 2,690 GHz 100,000 kHz 2.68030 GHz 18,75 dBm -11.25 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.49036 GHz -39.32 dBm -14.32 dB 2.600 GHz 2,691 GHz 200.000 kHz 2.69001 GHz -18.24 dBm -8.24 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49480 GHz -27.78 dBm -14.78 dB 2,691 GHz 2,695 GHz 1.000 MHz 2.60121 GHz -27.14 dBm -17.14 dB
2,495 GHz 2.496 GHz 100,000 kHz 2,49597 GHz -22.64 dBm -9.64 dB 2.605 GHz 5.700 GHz 1.000 MHz 2. 69552 GHz 235 .64 dBm o264 dB
2,496 GHz 2.506 GHz 100.000 kHz 249658 GHz 18.73 dBm -11.27 dB 5,700 GHz 5 71E GHz 1,000 MHz 2 70034 GHz ~41.39 dBm ~16.30 dB
T ~
)
I ( ) ] -
20.JUL.2024 01:16:04

: 20.0U

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

y =3
Spectrum Spectrum
Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Sweep Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvaPwr
Limit ¢heck PASS | SPURIGHG OHBIEK RS _ PABS
20 dbine—brupious | e ans PAKS 20 dime—broRseus— e AR ke
10 dém 10 dém
_—
0 dbr { W 1
10 dBm ! 0 dBm l : |
| [ |
SPURIOUS_LINE_ABS_ h
30 dom 30 dém
40 dem "
-40 dBm
. W"‘M%umm .
-50 dem
ST
50 dem
-0 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2506 GHz J| Ispurious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit
__Rongelow | Rangeup | RBW | Frequency | Powerabs |  atimit | 2,680 GHz 2,690 GHz 100,000 FHz 2.68278 GHz 2,45 dBm 27.55 4B
2,475 GHz 2.490 GHz 1,000 MHz 248054 GHz -32.60 dBm -7.60 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69006 GHz -21.20 dBm -11.20 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49495 GHz ~25.11 dBm -12.11 dB 2,691 GHz 2,695 GHz 1.000 MHz 2.69113 GHz -23.39 dém -13.39 dB
2,495 GHz 2,496 GHz 100,000 kHz 2,49500 GHz -27.34 dBm -14.34 dB 2.695 GHz 2.700 GHz 1.000 MH2 5.60515 GHz 30.19 dBm Ci710d8
2,498 GHz 2,506 GHz 100,000 kHz 2,49842 GHz 1,72 dBm -28.28 dB 5,700 GH= 5715 cHe 000 MHe 270015 GHe 38,33 dbm 535 db
]—' 1 WG n )

01:21:08

J

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number 1 A99 of A165



SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41 / 10MHz / 256QAM

Lowest Band Edge / 1RB

High

est Band Edge/ 1 RB

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 5.22 dB Mode Auto Sweep

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 6,22 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢theck PASS | SPURIGHE CHBIEKARS
20 dbine—$RURIOUS | INe ABS paks 20 deine—bPuRious_bine—and|
10 dBm 10 dBm []
10 dem ‘ -10 dBm j T |
SPURIOUS_LINE_ARS_ '\‘t
-30 dBm
-30 dBm
i
-40 dBm A 4
i
=S0OenT -
-50 dBm
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz || (5 irous Emissions
Spurious Emissions . Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Avimit | 2,680 GHz 2,690 GHz 100,000 FHz 2.68044 GHz 16.23 dem —13.77 dB
2.475 GHz 2.490 GHz 1.000 MHz 249041 GHz -31.86 dBm -6.86 dB 2.650 GHz 2,651 GHz 200,000 kHz 2.69002 GHz -15.76 dBm -5.76 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49484 GHz -21.48 dBm -8.48 dB 2,691 GHz 2,695 GHz 1.000 MHz 2.60104 GHz -21.47 dBm -11.47 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -22.74 dBm -9.74 dB 2.695 GHZ 2.700 GHz 1.000 MHz 2.69520 GHz 23027 dBm T17.07 dB
2.496 GHz 2.506 GHz 100,000 kHz 2.49658 GHz 15.94 dBm -14.06 dB 5.700 GHz 5715 oHz 1,000 MH= 270009 GH= 4313 dBm 1813 dB
T ~
I ] [

20.JUL.2024 01:17:2

: 20.0U

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 6,22 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES | SPURIAHS (HBEKABS_ PAkS
20 dbive—bruprious Line ans pAKS 20 dBie—bRruRIEUS—INE—ARE] RARS
10 dBm 10 dBm
0 der ek WI
ul | oo | | |
| [ |
SPURIOUS_LINE_ABS_ } \
30 dom 30 dem
40 dBm
-40 dBm
» 0 o v okl it ng ol g 00004 0 e s ag
st
-60 dem
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz || |5 irious Emissions
Spurious Emissions . Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit
__Rongelow | Rangeup | RBW | Frequency | PowerAbs |  atimit | 2,680 GHz 2,690 GHz 100,000 kFz 2.68244 GHz 0.23 dem ~20,77 dB
2,475 GHz 2.490 GHz 1,000 MHz 2,49040 GHz -36.20 dBm -11.29 dB 2,690 GHz 2,691 GHz 200.000 kHz 2.69012 GHz -31,66 dBm -21.66 db
2.490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -30.10 dBm -17.10 dB 2.691 GHz 2,695 GHz 1.000 MHz 2.69181 GHz -31.12 dBm -21.12 dB
2,495 GHz 2.496 GHz 100.000 kHz 2,49596 GHz -34.56 dBm -21.56 dB 2.605 GHz 2,700 GHz 1.000 MHz 2.60527 GHz ~34.81 dBm ~21.81 0B
2,496 GHz 2.506 GHz 100.000 kHz 2,50483 GHz -0.42 dBm -30.42 dB 2,700 GHz 5715 GHz 1,000 MHz 2 70066 GHz 241,35 dem 16.85 OB
]—, 1 WG n )
L JL J
Date: 20.J UL.2024 01:22:2 Date: 20. 01:35:41

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number

1 A100 of A165



SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 5.22 dB

Mode Auto Sweep

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 6,22 d&

Mode Auto Sweep

20.JUL.2024 01

152:49

@1 AvgPwr @1 AvgPwr
Limit ¢theck PASS | SPURIGHE CHBEKARS paBs
20 db tpuplous bive ang pAKS ‘ 20 dBime— b PURIGUSHINE—ABE| hake
10 dBm | 10 dBm H
0 der l 0 dem J L
-10 d8m \ -10 dBm / \
a0 Ha ‘\ -20 dBm 4
SPURIOUS_LINE_ABS_ \ [
-30 dBm
-30 dBm ﬂ |
. im || ST
NPT || " A
-50 dBm
-60 dBm
-60 dBm

: 20.0U

Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz Spuriuus Emissions

Spurious Emissions | | | | b | imi

o Range Low Range Up REBW Frequency Power Abs ALimit
__Rangelow | Rangeup | RBW | Frequency PowerAbs |  suimit | 2,675 GHz 2,690 GHz 100,000 kHz 2.68016 Ghz 20,41 dBm -9.50 dB
2.475 GHz 2.490 GHz 1.000 MHz 249021 GHz -31.26 dBm -6.26 dB 2.650 GHz 2,651 GHz 300,000 kHz 2.69002 GHz -18.09 dBm -8.09 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49469 GHz -22.21 dBm -9.21 dé 2,691 GHz 2,695 GHz 1.000 MHz 2.69109 GHz -25.27 dBm -15.27 dB
2,495 GHz 2.496 GHz 150,000 kHz 2,49599 GHz -21.17 dBm -8.17 dB 2.605 GHz 3.705 GHz 1.000 MHz 2.69526 GHz Z34.90 dBm Z21.90 dB
2,496 GHz 2.511 GHz 100.000 kHz 2,49683 GHz 20.64 dBm -9.36 dB 5,705 GHz 5 71E GHz 1,000 MHz 2 70561 GHz ~46.11 dem 2111 dB

T ~
)
I ( ) ] -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8.22 dB

Mode Auto Sweep

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 6,22 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS _SPURIGHE (HBEK BS_ pApS
20 dbive—bruprious Line ans pAKS 20 dBime—bROREGHEINE— AR hake
10 dBm 10 dBm
0 dBr i 1
e L cen 1
SPURIOUS_LINE_ARS_ \
. = gt
40 dBm T
40 dem e ]
-50 dBm
-50 dBm
-50 dBm
-60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2511 GHz J| Ispurious Emissions
Spurious Emissions _— Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Freguency Power Abs | Avimit 2,675 GHz 2,600 GHz 100,000 kHz 267006 GHz 2.24 dBm -27.76 dB
2,475 GHz 2.490 GHz 1.000 MHz 2,49040 GHz -29.55 dBm -4.55 dB 2.690 GHz 2,691 GHz 300,000 kHz 2.69014 GHz -26.36 dBm -16.36 dB
2.490 GHz 2.495 GHz 1.000 MHz 249405 GHz -23.89 dBm -10.89 dB 2,601 GHz 2,695 GHz 1.000 MHz 2.69130 GHz -25,83 dBm -15.83 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49590 GHz -28.51 dBm -15.51 dB 2,605 GHz 2,705 GHz 1.000 MHz 2.69511 GHz -28.63 dBm -15.63 dB
2.496 GHz 2.511 GHz 100.000 kHz 2.50690 GHz 2.40 dBm -27.60 dB 2.705 GHz 2,715 GHz 1,000 MHz 2.70524 GHz -31.86 dBm -6.86 dB
I Y e il |
L JL J
Date: 20.J UL.2024 01:57:56 Date: 20

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number

1 A101 of A165




SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 5.22 dB Mode Auto Sweep

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 6,22 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHE CHBEKARS PABS
20 dbine—$RURIOUS | INe ABS paks 20 deine—fPuRious_bine—ane ﬂ hake
10 dBm 10 dBm H
0 dBr 1 0 dam “
10 dem k -10 dBm / k
P ; “\ -20 dém "
SPURIOUS_LINE_ARS_ 1“ f
-30 dBm
-30 dam y 1
d Ml
o o o i ol )
i -
[T Y50 dem
-50 dBm
-60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 6Hz J| (5 irious Emissions
Spurious Emissions | | | | b | imi
o Range Low Range Up RBW Frequency Power Abs ALimit
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Avimit | 2,675 GHz 2,690 GHz 100,000 FHz 2.68018 Gz 19,54 dem 1016 dB
2.475 GHz 2.490 GHz 1.000 MHz 249010 GHz -30.77 dBm -5.77 dB 2.650 GHz 2,651 GHz 300,000 kHz 2.69001 GHz -17.74 dBm -7.74 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49484 GHz -22.26 dBm -9.26 dé 2,691 GHz 2,695 GHz 1.000 MHz 2.69108 GHz -22,98 dBm -12.98 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49599 GHz -19.47 dBm -6.47 dB 2.695 GHZ 2.705 GHz 1.000 MHz 2.69504 GHz 234.98 dBm T21.98 dB
2.496 GHz 2.511 GHz 100,000 kHz 2.49686 GHz 19.92 dém -10.07 dB 5.705 CHz 5715 oHz 1,000 MH= 270539 GH= 46 64 dBm 5164 0B
T ~
)
I ( ) ] -
20.JUL.2024 01:54:08 Date: 20.JU 2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N =
Spectrum Spectrum
Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Sweep Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Swesp
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIFHINE CHBEKABS _ Paks
20 dbive—bruprious Line ans PAKS 20 dBie—bRuRIEHS—INE—ARE] habe
10 dBm 10 dBm
a - 0 e
0 der r 1 W
10 dBm. -10 dBm: I
SPURIOUS_LINE_ARS_ \ k
-30 dBm 0 dem M,
-40 dBm e,
~40 dém— -"""""‘N\_,__
-50 dBm
-60 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz || |5 0rious Emissions
Spurious Emissions . Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit
__Rongelow | Rangeup | RBW | Frequency | Powerabs |  atimit | 2,675 GHz 2,690 GHz 100,000 kFz 2.67766 GHz 1.23 dém 28,77 dB
2,475 GHz 2.490 GHz 1,000 MHz 2,49038 GHz -29.79 dBm -4.79 d& 2,690 GHz 2,691 GHz 300.000 kHz 2.69031 GHz -29,04 dBm -19.04 db
2.490 GHz 2.495 GHz 1.000 MHz 2.49352 GHz -22.41 dBm -9.41 dB 2.691 GHz 2,695 GHz 1.000 MHz 2.69126 GHz -24,04 dBm -14.04 dB
2,495 GHz 2.496 GHz 150.000 kHz 2,49583 GHz -25.18 dBm -12.18 dB 2.605 GHz 2,705 GHz 1.000 MHz 2.60527 GHz -30.18 dBm C17.18 dB
2,496 GHz 2.511 GHz 100.000 kHz 2,50854 GHz 1.09 dBm -28.91 dB 5,705 GHz 5715 GHz 1,000 MHz 5 70532 GHz Z37.08 dem 1200 dB
]—, 1 WG n )
L JL J
Date: 20.J UL.2024 01:5%:12 Date: 20

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number

1 A102 of A165



SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 5.22 dB Mode Auto Sweep

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8,22 d& Mode Auto Sweep

: 20.0U

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHE CHBEKARS PABS
20 dbine—$RURIOUS | INe ABS paks 20 deine—fPuRious_bine—ane baks
!
10 dBm | 10 dBm I]
10 dem k -10 dBm f \
P \ -20 dBm
SPURIOUS_LINE_ARS_ ‘J '\ f \k
-30 dBm:
-30 dam { \ ﬂ
d I
a0 dom w i ! j]a‘-v‘lw
-60 dBm:
-60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz Spuriuus Emissions
Spurious Emissions | | | | b | imi
o Range Low Range Up REBW Frequency Power Abs ALimit
__Rangelow | Rangeup | RBW | Fraguancy |_Powerabs | Alimit | 2,675 GHz 2,690 GHz 100,000 kHz 2.68018 GHz 18,95 dBm -11.05 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.49034 GHz -38.85 dBm -13.85 dB 2.600 GHz 2,691 GHz 300.000 kHz 2.69003 GHz -19.96 dBm -9.96 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49485 GHz -28.03 dBm -15.03 dB 2,691 GHz 2,695 GHz 1.000 MHz 2.69101 GHz -29.42 dBm -19.42 dB
2,495 GHz 2.496 GHz 150,000 kHz 2,49600 GHz -23.75 dBm -10.75 db 2.605 GHz 3.705 GHz 1.000 MHz 2.69535 GHz 23828 dBm Z26.28 dB
2,496 GHz 2.511 GHz 100.000 kHz 2,49684 GHz 18.73 dBm -11.27 dB 5,705 GHz 5 71E GHz 1,000 MHz 2 705092 GHz _46.36 dBm ~21.36 dB
T ~
)
I ( ) ] -
20.JUL.2024 01:55:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N =
Spectrum Spectrum
Ref Level 28.22 dBm  Offset 8.22 dg Mode Auto Sweep Ref Level 28.22 dBm  Offset 8,22 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIFHINE CHBEKABS _ Paks
20 dbive—bruprious Line ans paks 20 dBie—bRuRIEHS—INE—ARE] habe
10 dBm 10 dBm
0 dbr na 1
-10 dBm l -10 dBm: ]
SPURIOUS_LINE_ARS_ M L
30 dom 0 dem
40 dBm I
ot 50 dBm ==
-60 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz || |5 0rious Emissions
Spurious Emissions . Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit
__Rongelow | Rangeup | RBW | Frequency | Powerabs |  atimit | 2,675 GHz 2,690 GHz 100,000 kFz 2.67731 GHz 0,29 dBm 20,71 dB
2,475 GHz 2.490 GHz 1,000 MHz 248057 GHz -32.54 dBm -7.54 d& 2,690 GHz 2,691 GHz 300.000 kHz 2.69009 GHz -30.85 dBm -20.85 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -26.36 dBm -13.36 dB 2.691 GHz 2,695 GHz 1.000 MHz 2.69164 GHz -28,03 dBm -18.03 dB
2,495 GHz 2.496 GHz 150.000 kHz 2,49559 GHz -33.32 dBm -20.32 dB 2.605 GHz 2,705 GHz 1.000 MHz 260585 GHz 32,20 dBm ~19.20 dB
2,496 GHz 2.511 GHz 100.000 kHz 2,50690 GHz 0.04 dBm -29.96 dB 5,705 GHz 5715 GHz 1,000 MHz 2 70521 GHz Z41.08 dem 1608 dB
]—, 1 WG n )
L JL J
Date: 20.J UL.202 02:00:28 Date: 20

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number

: A103 of A165



SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41/ 15MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 5.22 dB Mode Auto Sweep

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 6,22 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHE CHBEKARS PABS
20 dbine—$RURIOUS | INE ABS pAKS 20 dBime—bruRioustine—aBs hake
10 dBm 10 dBm l\
0 der ‘ 0 dém ‘\
10 dBm l -10 dem: ‘J Il
P \ -20 dém
SPURIOUS_LINE_ABS_ \ j
-30 dBm:
-30 dBm
dar) h
-40 dBm b A *
0
-60 dBm
-60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2,511 GHz || 55 rious Emissions
Spurious Emissions | | | | b | imi
_ Range Low Range Up RBW Frequency Power Abs ALimit
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,675 GHz 2,690 GHz 100,000 kHz 2.68016 GHz 15,86 dBm -14.14 dB
2.475 GHz 2.490 GHz 1.000 MHz 249014 GHz -31.74 dBm -6.74 dB 2.650 GHz 2,651 GHz 300,000 kHz 2.69001 GHz -19.47 dBm -9.47 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49477 GHz -23.20 dBm -10.29 dB 2,691 GHz 2,695 GHz 1.000 MHz 2.69110 GHz -23.68 dBm -13.68 dB
2,455 GHz 2.496 GHz 150.000 kHz 2.49558 GHz -23.44 dBm -10.44 dB 2.695 GHz 2.705 GHz 1.000 MHz 2 69531 GHz 234,20 dBm o120 dB
2,496 GHz 2.511 GHz 100.000 kHz 2,49687 GHz 15.89 dBm -14.11 dB 5,705 GHz 5715 GHz 1,000 MHz 5 70529 GHz 247,33 dem 55,33 0B
\ ~
)
I ( ) ] -
20.JUL.2024 01:56:40 Date: 20.J1
N =
Spectrum Spectrum
Ref Level 28.22 dBm  Offset 622 d& Mode Auto Sweep Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIAHS (HBEKABS_ Paks
20 dbine—$RURIOUS | INE ABS pAKS 20 dBie—bRuRIEHS—INE—ARE] hake
10 dBm 10 dBm
0 der
-10 d&m W \
e l
SPURIOUS_LINE_ABS
-30 dBm
-40 dBm
A -
I -50 dBm
aBm;
-60 dem
-60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz || |5 0rious Emissions
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | powerabs |  avimit | 2,675 GHz 2,690 GHz 100,000 kHz 2.67658 GHz 1,85 dem 31,85 0B
2,475 GHz 2.490 GHz 1,000 MHz 249036 GHz -34.25 dBm -9.25 dB 2.650 GHz 2,651 GHz 300,000 kHz 2.69010 GHz -26.48 dBm -16.48 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49397 GHz -27.81 dBm -14.61 dB 2.691 GHz 2,695 GHz 1.000 MHz 2.69110 GHz -27.52 dBm -17.52 dB
2,495 GHz 2.496 GHz 150.000 kHz 2,49596 GHz -31.60 dBm -18.60 dB 2.605 GHz 2,705 GHz 1.000 MHz 2.69567 GHz 230,60 dBm C17.60 dB
2,496 GHz 2.511 GHz 100.000 kHz 2,50510 GHz -1.94 dBm -21.94 dB 5,705 GHz 5715 GHz 1,000 MHz 2 70500 GHz 243,65 dBm 1865 OB
]—' 1 WG n )
L JL J
Date: 20.J UL.2024 02:01 Date: 20

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number

1 A104 of A165



SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 5.22 dB Mode Auto Sweep

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8,22 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHIE CHEIEKABS _ PAES
20 dbine—$RURIOUS | INe ABS paks 20 deine—fPuRious_bine—ane A
ﬂ 10 dBm
l
-10 dem f \ -10 dBm
o A |
SPURIOUS_LINE_ARS_ \
-30 dBm
-30 dBm '
0
-40 dam—
L
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.516 GHz || (5 irious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit
__Rangelow | Rangeup | RBW | _Frequency | Powerabs |  Avimit | 2,670 GHz 2,690 GHz 100,000 FHz 2.68891 GHz 20,66 dem ~0.34 dB
2.475 GHz 2.490 GHz 1.000 MHz 249019 GHz -32.83 dBm -7.83 dB 2.650 GHz 2,651 GHz 500,000 kHz 2.69005 GHz -18.98 dBm -8.98 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49485 GHz -23.77 dBm -10.77 dB 2,691 GHz 2,695 GHz 1.000 MHz 2.60104 GHz -25.35 dBm -15.35 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49599 GHz -22.58 dBm -9.58 dB 2.695 GHZ 2.710 GHz 1.000 MHz 2.69520 GHz 23511 dBm 22.11 0B
2.496 GHz 2.516 GHz 100,000 kHz 2.49705 GHz 20.42 dBm -0.58 dB 5.710 CHz 5715 cHz 1,000 MH= 271015 GH= 47 24 dBm 5554 B
T ~
)
I ( ) ] -

z024

LJUL.

0z:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 28.22 dBm  Offset 8.22 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8,22 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS _SPURIGHE (HBEK BS_ PASS
20 dbive—bruprious Line ans pAKS 20 dBie—bRuRIEHS—INE—ARE] RARS
10 dBm 10 dBm
0 dar [ : 0 ey
o || | ‘
SPURIOUS_LINE_ARS_ j \
-30 dam 0 dem wm— m“‘\
40 dBm
-50 dBm
-60 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz J| Ispurious Emissions
Spurious Emissions _— Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  atimit 2,670 GHz 2,600 GHz 100,000 kHz 2.67603 GHz 1.22 dém -26.76 dB
2,475 GHz 2.490 GHz 1.000 MHz 2,48773 GHz -31.72 dBm -6.72 dB 2.690 GHz 2,691 GHz 500,000 kHz 2.69031 GHz -26.80 dBm -16.80 dB
2.490 GHz 2.495 GHz 1.000 MHz 249496 GHz -26.10 dBm -15.10 dB 2,601 GHz 2,695 GHz 1.000 MHz 2.69116 GHz -26,43 dBm -16.43 dB
2,495 GHz 2.496 GHz 200,000 kHz 2,49589 GHz -30.10 dBm -17.10 dB 2,605 GHz 2,710 GHz 1.000 MHz 2.70649 GHz -28.68 dBm -15.68 dB
2,496 GHz 2.516 GHz 100.000 kHz 2,51293 GHz 0.56 dBm -29.44 dB 2.710 GHz 2,715 GHz 1,000 MHz 2.71048 GHz -31.60 dBm -6.60 dB
I Y e M |
L JL J
Date: 20.J UL.2024 02:24:28 Date: 20

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number 1 A105 of A165




SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum I:Iv:l:l Spectrum I:Ié?
Ref Level 28.22 dBm  Offset £.22 d2 Mode Auto Swesp Ref Level 28.22 dBm  Offset 8.22 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit ¢theck PASS | SPURIGHE CHBIEKARS
20 dbive—bruprious Line ans RAKS 20 dBime—bRuRious e ABE
10 dém ﬂ 10 dém
0 dbr “ 0 dém
-10 dem Il -10 dem ‘
SPURIOUS_LINE_ARS_ \
-30 dem
-30 dBm }
f ﬂ der q 1 "
-40 dBm L i b hl
WNIl.p #50 dem—rt
= [}
-50 dem
-60 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2,516 6Hz )| |5 ions Emissions
Spurious Emissions ‘ | | | bs | e
. Range Lowt Range Up RBW Freguency Power Abs ALimit
__Rangelow | Rangeup | RBW | Frequency Powerabs | atimit | 2,670 GHz 2,690 GHz 100,000 Kz 268691 GHz 19,76 dBm -10.24 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.49034 GHz -32.32 dém -7.32 d8 2,650 GHz 2,651 GHz 500,000 kHz 2.69001 GHz -19.76 dBm -9.76 dB
2.490 GHz 2.495 GHz 1.000 MHz 249500 GHz -21.43 dBim -8.43 d8 2,601 GHz 2,695 GHz 1.000 MHz 2.60102 GHz -25,20 dém -15.20 dB
2,495 GHz 2,496 GHz 200.000 kHz 2,49592 GHz -22.46 dBm -9.45 dB 5.605 GHz 2.710 GHz 1.000 MH2 560578 GHz 35 74 dbm 5574 dB
2,498 GHz 2.516 GHz 100,000 kHz 2,49709 GHz 19.52 dBm -10.48 dB 5,710 GH= 5715 cHe 1 000 MH2 271010 GHe 47 79 dBm 5270 dB
T —
)
I ( N ] -
L. 202 Date: 20.7L 02:33:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N =
Spectrum Spectrum
Ref Level 28.22 dBm  Offset 8.22 dg Mode Auto Sweep Ref Level 28.22 dBm  Offset 8,22 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES | SPURIAHS (HBEKABS_ PAkS
20 dbive—bruprious Line ans paks 20 dBie—bRuRIEHS—INE—ARE] RARS
10 dBm 10 dBm
0 dbr 7 op 5
] | ]
-10 dém ! -10 dém ] ‘
SPURIONS_LINE ABS_
0 dem ——
e
40 dBm ¥ i
-50 dBm
-60 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz || |5 irious Emissions
Spurious Emissions . Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | powerabs |  avimit | 2,670 GHz 2,690 GHz 100,000 kHz 2.67564 Gz 0.14 dem 29,86 0B
2,475 GHz 2.490 GHz 1,000 MHz 2,49026 GHz -30.12 dBm -5.12 d& 2,690 GHz 2,691 GHz 500.000 kHz 2.69081 GHz -27.69 dBm -17.69 db
2.490 GHz 2.495 GHz 1.000 MHz 2.49309 GHz -25.66 dBm -12.66 dB 2.691 GHz 2,695 GHz 1.000 MHz 2.69114 GHz -24,34 dBm -14.34 dB
2,495 GHz 2.496 GHz 200,000 kHz 2,49557 GHz -28.29 dBm -15.28 dB 2.605 GHz 2,710 GHz 1.000 MHz 2.69630 GHz 30,48 dBm C17.48 dB
2,496 GHz 2.516 GHz 100.000 kHz 2,51160 GHz -0.47 dBm -30.47 dB 5.710 GHz 5715 GHz 1,000 MHz 2 71068 GHz 36,96 dEm 1196 dB
]—, 1 WG n )
L JL J
Date: 20.J JUL.2024 02:25:4 Date: 20

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number 1 A106 of A165




SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 5.22 dB Mode Auto Sweep

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8,22 d& Mode Auto Sweep

LJUL.2024  02:21:5

: 20.0U

@1 AvgPwr @1 AvgPwr
Limit ¢theck PASS | SPURIGHE CHBIEKARS
20 dbine—$RURIOUS | INe ABS paks 20 deine—fPuRious_bine—ane
10 dBm ‘ﬂ' 10 dBm
|
-10 dem } \ -10 dBm ‘
o I\ |
SPURIOUS_LINE_ARS_ l \
-30 dBm
-30 dBm \ ‘[
1
-40 dBm 1 ﬂ : o
. . A T
) JL,L I ,..,JWJL 0 dedt -
? e =
-50 dBm
-60 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz || (5 irious Emissions
Spurious Emissions | | | | b | imi
o Range Low Range Up RBW Frequency Power Abs ALimit
__Rangelow | Rangeup | RBW |___Frequency | Powerabs |  Auimit | 2,670 GHz 2,690 GHz 100,000 FHz 2.68894 GHz 18.44 dem 11,56 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49013 GHz -38.89 dBm -13.89 dB 2,690 GHz 2,691 GHz 500.000 kHz 2.69000 GHz -20.82 dBm -10.82 db
2,480 GHz 2.495 GHz 1.000 MHz 2,49488 GHz -30.37 dBrm -17.37 dB 2,691 GHz 2,695 GHz 1.000 MHz 2.69101 GHz -29.48 dBm -19.48 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49600 GHz -26.26 dBm -13.26 dB 2.695 GHZ 2.710 GHz 1.000 MHz 2.69533 GHz Z37.88 dBm T24.88 0B
2.496 GHz 2.516 GHz 100,000 kHz 2.49709 GHz 18.63 dém -11.37 dB 5.710 CHz 5715 cHz 1,000 MH= 271020 GH= Z47 11 dBm 5211 dB
T ~
)
I ( ) ] -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 28.22 dBm  Offset 8.22 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8,22 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS _SPURIGHE (HBEK BS_ PASS
20 dbive—bruprious Line ans pAKS 20 dBie—bRuRIEHS—INE—ARE] RARS
10 dBm 10 dBm
a8 0 g
0 dBr [ 1 J '1‘
10 dam -1p dBm i ‘
SPURIOUS_LINE_ARS_ f k \
0 dam 0 dem
o ™
40 drm] dBm
-50 dBm
-50 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz J| Ispurious Emissions
Spurious Emissions _— Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  alimit 2,670 GHz 2,600 GHz 100,000 kHz 267171 GHz 0,47 dem -30.47 dB
2,475 GHz 2.490 GHz 1.000 MHz 2,49002 GHz -31.98 dBm -6.98 db 2.690 GHz 2,691 GHz 500,000 kHz 2.69006 GHz -25.33 dBm -15.33 dB
2.490 GHz 2.495 GHz 1.000 MHz 249435 GHz -25.92 dBm -12.92 dB 2,601 GHz 2,695 GHz 1.000 MHz 2.69255 GHz -29,55 dBm -19.55 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49584 GHz -27.70 dBm -14.70 dB 2,605 GHz 2,710 GHz 1.000 MHz 2.69590 GHz -32.76 dBm -19.76 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.50664 GHz -1.15 dBm -31.15 dB 2.710 GHz 2,715 GHz 1,000 MHz 2.71002 GHz -40.41 dBm 15,41 dB
I Y e il |
L JL J
Date: 20.J UL.2024 02:27:00 Date: 20

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number 1 A107 of A165




SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41/ 20MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 5.22 dB

Mode Auto Sweep

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8,22 d& Mode Auto Sweep

@1 AvgPwr

Limit ¢theck
20 dbit L pURIONS

ng

PABS
pAkS

0 der

-10 dBm

an Ha
SPURIONS_LINE ABS_

-30 dém

-40 dBm

-60 dBm

LJUL.2024  02:

@1 AvgPwr
| SPURIGHE CHBEKARS
20 din

10 dBém

0 dBm

-10 dBm

-20 dBm

-30 dBm:

Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz J| 5purious Emissions

Spurious Emissions Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency Power Abs__ | Alimit___| 2,670 GHz 2,690 GHz 100,000 kHz 2.68892 GHz 15.38 dem -14.12 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,49041 GHz -33.15 dBm -8.15 dB 2.690 GHz 2,691 GHz 500,000 kHz 2.69000 GHz -20.04 dBm -10.04 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49487 Ghz -24.16 dBm -11.16 dB 2,691 GHz 2,655 GHz 1.000 MHz 2.69104 GHz -23.44 dBm -13.44 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49588 GHz -24.69 dBm -11.69 dB 2.695 GHz 2,710 GHz 1.000 MHz 2.60515 GHz -34.03 dBm -21.03 dB
2,496 GHz 2.516 GHz 100.000 kHz 2,49708 GHz 15.66 dBm -14.34 dB 2.710 GHz 2,715 GHz 1,000 MHz 2.71050 GHz -48,97 dBm -23.97 dB

\ ~
Il ( 1 J -

Date: 20.J1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N =
Spectrum Spectrum
Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Sweep Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Swesp
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES | SPURIAHS (HBEKABS_ PAkS
20 dbive—bruprious Line ans paks 20 dBie—bRuRIEHS—INE—ARE] RARS
10 dBm 10 dBm
0 der 0 dBm
-10 dBm ‘f_ 1 -1 dém: i ‘
SPURIOUS_LINE_ARS_ l l l
30 dom -30 dem
0 dBm
-40 dBm—
— |
-50 dBm
-60 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz || |5 irious Emissions
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency PowerAbs |  avimit | 2,670 GHz 2,690 GHz 100,000 kHz 2.67632 GHz 2,83 dem 32,83 0B
2,475 GHz 2.490 GHz 1,000 MHz 2,49040 GHz -35.26 dBm -10.26 dB 2,690 GHz 2,691 GHz 500.000 kHz 2.69004 GHz -29.11 dBm -19.11 db
2.490 GHz 2.495 GHz 1.000 MHz 2.49477 GHz -30.04 dBm -17.04 dB 2.691 GHz 2,695 GHz 1.000 MHz 2.69104 GHz -28,87 dBm -18.87 dB
2,495 GHz 2.496 GHz 200,000 kHz 2,49550 GHz -33.60 dBm -20.60 dB 2.605 GHz 2,710 GHz 1.000 MHz 2.69757 GHz 33,31 dBm 20,31 dB
2,496 GHz 2.516 GHz 100.000 kHz 2,51128 GHz -2.32 dBm -33.32 dB 5.710 GHz 5715 GHz 1,000 MHz 271047 GHz 4538 dem 50,88 dB
]—, 1 WG n )
L JL J
Date: 20.J UL.202 02:2B:16

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number 1 A108 of A165




s=amranas. FCC RF Test Report Report No. : FG471506C

Conducted Spurious Emission

LTE Band 41 / 5MHz

Spectrum [ spectrum L
Ref Level 0.00 dBm Offset 8.22 di Mode Auto Swesp Ref Level 0.00 dBm Offset 8.22 d8 Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck 5 Limit ¢heck PABS
10 d8me—pRURIGUE—INE—ARE n 10 dBre—$RURIOUE—INE—ABS— ™
-20 dBm
FSRMRIOUS
- 40 dBm A N ~
o M P
i
60 dB -60 dBm
70 dB -70 dBm
-20 dem -80 dBm
-90 dBm -0 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 967.76362 MHz -49.19 dém -24.1% d& 30.000 MHz 1.000 GHz 1.000 MHz 889.71764 MHz -49.14 dém -24.14 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47187 GHz -45.75 dBm -20.75 d& 1.000 GHz 2.475 GHz 1.000 MHz 2.46118 GHz -48.58 dBm -23.58 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.97614 GHz -48.10 dBm -23.10 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.95162 GHz -48.09 dBm -23.09 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -43.48 dém -18.48 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.95226 GHz -43.44 dBm -16.44 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.94876 GHz -44.70 dBm -19.70 d& 7.000 GHz 10.000 GHz 1.000 MHz 9.98325 GHz -44.82 dBm -19.82 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.99225 GHz -42.86 dBm -17.86 d& 10.000 GHz 14.000 GHz 1.000 MHz 13.96425 GHz -43.07 dBm -18.07 d&
14.000 GHz 12.000 GHz 1.000 MHz 17.66579 GHz -22.92 dem -12.92 d& 14.000 GHz 18.000 GHz 1.000 MHz 15.92851 GHz -38.03 deém -12.98 de
18.000 GHz 27.000 GHz 1.000 MHz 19.01469 GHz -38.79 dBm -13.75 dB 18.000 GHz 27.000 GHz 1.000 MHz 15.02165 GHz -39.11 dBm -14.11 dB
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Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 952.73613 MHz -49,16 dBm -24.16 dB
1.000 GHz 2.475 GHz 1.000 MHz 2,47371 GHz -48.54 dBm -23.54 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.72148 GHz -46.20 dBm -21.20 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.90876 GHz -432.49 dBm -18.49 dB
7.000 GHz 10.000 GHz 1.000 MHz 9,94526 GHz -44,71 dBm -19.71 dB
10,000 GHz 14.000 GHz 1.000 MHz 13,92976 GHz -42.81 dBm -17.81 dB
14,000 GHz 18.000 GHz 1.000 MHz 15.94951 GHz -38.71 dBm -13.71 dB
18,000 GHz 27.000 GHz 1.000 MHz 19.00369 GHz -38.97 dBm -13.97 dB
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LTE Band 41/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spectrum L
Ref Level 0.00 dém  Offset 8.22 Mode Auta Sweep Ref Level 0.00 d8m  Offset 8.22 d8 Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit Gheck PABS
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit___||
30.000 MHz 1.000 GHz 1.000 MHz 78.56822 Mhz -39.08 dém ~24.02 db 30.000 MHz 1.000 GHz 1.000 MHz 304,42528 Mz ~45.95 dém -23.95 db
1.000 GHz 2,475 GHz 1.000 MHz 2.15961 GHz -48.24 dém -23.24 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47334 GHz -48.43 dém -23.43 d&
2,715 GHz 3.000 GHz 1.000 MHz 2.05364 GHz -48.04 dem -23.04 dB 2,715 GHz 3.000 GHz 1.000 MHz 2,97030 GHz -47.94 dBm -22.04 dB
3.000 GHz 7.000 GHz 1.000 MHz £.21026 GHz -43.22 dém -18.22 d 3.000 GHz 7.000 GHz 1.000 MHz £.76928 GHz -43.51 dém -16.51 db
7.000 GHz 10.000 GHz 1.000 MHz 9.97625 GHz -44.52 dém -19.52 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.99625 GHz -44.67 dBm -19.67 d&
10.000 GHz 14.000 GHz 1.000 MHz 13.09625 GHz -43.02 dém -18.02 d& 10.000 GHz 14.000 GHz 1.000 MHz 13.97675 GHz -42.85 dém -17.85 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.00450 GHz -38.71 dem 1371 de 14.000 GHz 18.000 GHz 1.000 MHz 17.67079 GHz -38.60 dém -13.69 dé
18.000 GHz 27.000 GHz 1.000 MHz 18.98970 GHz -38.99 dBm -13.99 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.02718 GHz -39.07 dBm -14.07 dB
— P w— ———
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[Spuriuus Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 978.42829 MHz -48.87 dBm -23.87 dB
1.000 GHz 2.475 GHz 1.000 MHz 2,47187 GHz -48.58 dBm -23.58 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.71892 GHz -45.10 dBm -20.10 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -43.54 dBm -18.54 dB
7.000 GHz 10.000 GHz 1.000 MHz 9,97425 GHz -44.66 dBm -19.66 dB
10,000 GHz 14.000 GHz 1.000 MHz 13,99375 GHz -42.75 dBm -17.75 dB
14,000 GHz 18.000 GHz 1.000 MHz 17.67529 GHz -38.86 dBm -13.86 dB
18,000 GHz 27.000 GHz 1.000 MHz 18.00275 GHz -39.06 dBm -14.06 db
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LTE Band 41/ 15MHz

Spectrum [ spectrum L
Ref Level 0.00 dBm Offset 8.22 di Mode Auto Swesp Ref Level 0.00 dBm Offset 8.22 d8 Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Range Low Range Up RBW Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 991.03198 MHz -49.08 dém -24.08 d& 30.000 MHz 1.000 GHz 1.000 MHz 558,55322 MHz -49.05 dam -24.05 dg
1.000 GHz 2.475 GHz 1.000 MHz 2.47334 GHz -48.34 dBm -23.34 d& 1.000 GHz 2.475 GHz 1.000 MHz 2.47445 GHz -48.22 dém -23.22 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.95378 GHz -47.72 dBm -22.72 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.97500 GHz -47.81 dBm -22.81 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91176 GHz -43.52 dém -18.52 dg 3.000 GHz 7.000 GHz 1.000 MHz 6.77028 GHz -43.40 dam -18.40 dg
7.000 GHz 10.000 GHz 1.000 MHz 9.95226 GHz -44.53 dBm -19.53 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.95276 GHz -44.60 dBm -19.60 d&
10.000 GHz 14.000 GHz 1.000 MHz 13.97775 GHz -42.96 dBm -17.96 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.98775 GHz -42.88 dBm -17.88 d&
14.000 GHz 12.000 GHz 1.000 MHz 17.66579 GHz -22.62 dem -12.62 d& 14.000 GHz 18.000 GHz 1.000 MHz 15.91901 GHz -38.83 dém -12.83 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.00469 GHz -39.03 dBm -14.03 dB 18.000 GHz 27.000 GHz 1.000 MHz 15.02915 GHz -39.01 dBm -14.01 dB
- S w— e
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[Spuriuus Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 997.33383 MHz -49.21 dBm -24.21 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.,47445 GHz -48.29 dBm -23.29 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.98967 GHz -47.99 dBm -22.99 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -432.49 dBm -18.49 dB
7.000 GHz 10.000 GHz 1.000 MHz 9,98775 GHz -44,70 dBm -19.70 dB
10,000 GHz 14.000 GHz 1.000 MHz 13,99175 GHz -42.88 dBm -17.88 dB
14,000 GHz 18.000 GHz 1.000 MHz 17.68129 GHz -38.67 dBm -13.67 dB
18,000 GHz 27.000 GHz 1.000 MHz 18,99469 GHz -38.88 dBm -13.88 dB
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FCC RF Test Report

Report No. : FG471506C

LTE Band 41/ 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spectrum L
Ref Level 0.00 dém  Offset 8.22 Mode Auta Sweep Ref Level 0.00 d8m  Offset 8.22 d8 Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit Gheck PApS
10 d8me—pRURIGUE—INE—ARE Pake 10 dBre—$RURIOUE—INE—ABS— nake
20 dB 20 dBm
—SPURIGVS_LINE_ARS_ _SPURIQUS_LINE_ABS_
40 dBm o ~ 40 dBm —
Ly, J— www VRN T ~m . -~ —— A g ey
50 dB 50 dBm
70 dB 70 dBm
-0 dem 90 dbm
a0 dém 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit___||
30.000 MHz 1.000 GHz 1.000 MHz 952.25137 Mhz -35.92 dém ~23.92 db 30.000 MHz 1.000 GHz 1.000 MHz 548,99800 MHz -45.96 dém -23.96 db
1.000 GHz 2,475 GHz 1.000 MHz 2.46302 GHz -48.24 dém -23.24 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.44827 GHz -48.41 dém -23.41 d&
2,715 GHz 3.000 GHz 1.000 MHz 2.96113 GHz -48.04 dem -23.04 dB 2,715 GHz 3.000 GHz 1.000 MHz 2.97016 GHz -48.04 dBm -23.04 dB
3.000 GHz 7.000 GHz 1.000 MHz £.24826 GHz -43.58 dm -18.58 db 3.000 GHz 7.000 GHz 1.000 MHz £.93626 GHz -43.52 dém -16.52 d
7.000 GHz 10.000 GHz 1.000 MHz 9.96626 GHz -44.74 dém -19.74 d& 7.000 GHz 10.000 GHz 1.000 MHz 9.95326 GHz -44.58 dém -19.58 d&
10.000 GHz 14.000 GHz 1.000 MHz 13.09875 GHz -42.63 dém -17.63 d& 10.000 GHz 14.000 GHz 1.000 MHz 13.99175 GHz -42.73 dém -17.73 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.09450 GHz -38.58 dem -13.58 de 14.000 GHz 18.000 GHz 1.000 MHz 1505251 GHz -38.84 daém -13.84 d
18.000 GHz 27.000 GHz 1.000 MHz 19.01869 GHz -35.12 dém -14.12 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.00719 GHz -39.03 dBm -14.03 dB
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[Spuriuus Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 989.57771 MHz -49.06 dBm -24.06 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.,47002 GHz -48.37 dBm -23.37 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.71564 GHz -47.17 dBm -22.17 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.34246 GHz -43.07 dBm -18.07 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.,98075 GHz -44,72 dBm -19.72 dB
10,000 GHz 14.000 GHz 1.000 MHz 13,99725 GHz -42.88 dBm -17.88 dB
14,000 GHz 18.000 GHz 1.000 MHz 17.66929 GHz -38.78 dBm -13.78 dB
18,000 GHz 27.000 GHz 1.000 MHz 19.01619 GHz -38.88 dBm -13.88 dB
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Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit

BW 10MHz Note 2.

Temperature (°C) VE)\I/I)éIlg)e Deviation Result
(Ppm)
50 Normal Voltage 0.0029
40 Normal Voltage 0.0005
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0027
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0009 PASS
-20 Normal Voltage 0.0021
-30 Normal Voltage 0.0038
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0018
20 Battery End Point 0.0013

Note:
1. Normal Voltage =3.91V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc.(Kunshan) Page Number : A113 of A165
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LTE Band 7(Other PA)

Peak-to-Average Ratio

Mode

LTE Band 7 / 20MHz
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26dB Bandwidth
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LTE Band 7 : 26dB BW(MHz)

BW 5MHz

10MHz

15MHz

20MHz

Mod. QPSK | 16QAM

QPSK | 16QAM

QPSK

16QAM

QPSK

16QAM

Middle CH

491 4.88

9.67 9.73

14.24

14.42

19.06

18.90

LTE Band 7

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum = Spectrum =
Ref Level 26.00 dém  Offset 6.00 db @ RBW 100 kHz Ref Level 26.00 dom  Offset 5.00 & e RBW 100 kHz
lo At 30dB SWT 10 s @ VBW 300kHz  Mode Auto FFT e At 3008 SWT 10 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max [@ 10k Max
- Mi[1) 15.14 dBm - Mi[1] 13.55 dBm
20de i1 2.53631900 CHZ| 20 de X 2.53449100 GH2|
. e, AT . 26.00 dB ) T SO LY. T, 26.00 dB)
10 d&m 7 Bw \ 1.905000000 MHzZ 10 dem I By \ 1.675000000 MHz
/ Q factor | 517.1 / Q factor \ 519.9
0 dem { " 0 dém {
] g rf 1
10 d 2 10 d -
Jj \ ¥ N
-20 ! 20 a .
[ il ' T~ el Pt A i ALV
o e Vel VAUV ~
a0 -40
50 d 50 d
600 -60
70 d 70 di
CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 2.536319 GHz 15.14 dbm ndB down 4.905 MHz [ 1 2.532451 GHz 13.55 dbm gk down 4.675 MHz
T1 1 2.532542 GHz -10.76 dam nd8 26.00 d8 T 1 2.532512 GHz -12.42 dBm nde 26.00 dB
T2 1 2.537448 GHz -10.64 d8m Q factar 517.1 T2 1 2.537386 GHz -12.27 dBm Q factar 519.9
it T g -
JL J JL

J

LTE Band 7

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

Spectrum = Spectrum =
Ref Level 26.00 dém  Offset 6.00 0B & RBW 300 kHz Ref Level 26.00 dém  Offset 5.00 0B & RBW 300 kHz
o At 30dB SWT 126ps @ VBW  1MHz  Mode Auto FFT e At 300 SWT 126 s @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max [@ 10k Max
- Mi[1] 17.31 dBm - o Mi[1] 16.07 dBm
20de " N . 2.5319030 CHZ| 20 de 2.5325620 GH|
) e P e 26.00 dB) ) A A I aa. Y 26.00 dB)
10 d&m 1 Bw \ 9.670000000 MHz 10 dem 7 By \ 9.730000000 MHz
/ Q factor \ 261.8 / Q factor \ 260.3
0 dem / } 0 dém + +
'.f 1 1 i
¥ d 4
10 d ] - 10 i :
) \ / \
20 — - — L
ey o e Uadiee p
and M N
a0 -40
50 d 50 d
&0 -60
70 d 70 di
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
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